



Alfred H Knight

CERTIFICATE OF QUALITY
CERTIFICATE No.81311/124664-B/CR/ISK/ZA

Iskenderun, 20.03.2013

SAMPLE DISTRIBUTION: 2 for SELLER / 2 for RESERVE / 1 for used ANALYSIS

MOISTURE DETERMINATION:

Performed by drying of each lot samples (approx.1000 gram in duplicate) in an oven at 105°C for 8 hours (over night) until constant weight reached with the following average result;

Moisture (H2O) 7.30 %

SIZE DETERMINATION:

Effected screen test and the following average figures were found;

0 - 4 mm	95.60 %
ABOVE 4 mm	4.40 %

ANALYSIS:

Actual result performed on one of the sample taken at load port with the following findings;

(On dry basis)

Cr2O3	47.94 %
Cr:Fe Ratio	2.96:1
SiO2	6.52 %
MgO	17.30 %
Al2O3	9.83 %
P	0.005 %
S	0.007 %

The present inspection has been carried out to the best of knowledge and our report reflects only our findings at the time of our inspection. This certificate is issued in pursuance of Principal's Instruction and also under our company's general conditions, which are written in back of the first page.

The issuance of this certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the contract of sale. Stipulations on the contrary are not binding on us.

